WiINCO /NG

A Division of DPTE Dyna Technology [nc

ILLUSTRATED
PARTS LIST

W145FPTOT-4/B
W145FPTOT-17/B
W145FPTOT-18/A

09330-01 1 60700-114



a/y-L01d4SvIM
ATAINISSY JO1VHINTDO

|
J
E3¥d +
AMNF3H
JlUsE3 35N

Q.

09330-01 2 60700-114



GENERATOR ASSEMBLY
W145FPTOT-4/B

25 1744 —D0an ¢ | 1/2-13 HEXMNUT (SHIPPING)

24 2186 /000 4 1/2 FLATWASHER (SHIPPIMNG)]

23 | A-61803—00%] 4 |1/2-13 ¥ 7-1/2 CARRIAGE BGLT (SHIPPING)

22 &0706—1E0 1 OPERATOR'S MANUAL

21 [B—B4894—-005] 1 DECAL AMD MAMEPLATE [MSTALLATICN

20 | 93542011 1 LEAD WIRE ASSEMBLY

19 |B—a01 /53-8 1 Mal LINE BEEAKER PAMEL INSTALLATION

18 | A-16248—-000[ 4 G3.16—18 HEX FLANGEWNUT

17 5256—000 4 516 FLAT WASHER

16 455—000 4 516—18 X 7/8 HEX HEAD BOLT

15 | 5-7806 1 PTO SHAFT GUARD

14 484000 4 F10 SPLT LOCKWASHER

13 4 56—000 4 #10—24 HEX MUT

12 | A-B2464-002] 4 #10—32 ®¥ 1-1/2 RGUND HEAD SCREW

11 [ A-300103 1 LOWER SHAFT GUAKED

10 | A—9165B—-015] 4 3/8—168 ¥ 4 HEX HEAD BOLT

O |A-GEE25-004 B sPACER

8 | A—-3000D4 1 FTO SHAFT GUARD SUFPPORT FPLATE

7| A—30C096 1 SHAFT WASHER '

& [A—300106-1 1 BELLEVILLE WASHER, 5/8"

5 | A-350096—3h| 1 M1E—2.00 X 35MM HEX HEAD BOLT

4 | A-97436-010| 12 | M10 SPLIT LOCKWASHER

G [ A-94282-035] 12 | M10 X 1.25 ¥ 33 MM HEX HEAD BOLT

2 | B—30MGe0-—=7 1 GEARCASE

1 |B—331811—4| 1 GEMERATOH

ITEM| PART NQ QUAN.| DESCRIPTICN

© STAMFORD NEWAGE GENERATOR

”I/VGD ING \rorvaTiON:
A Division of DT Dyna Technology /nc
925 S. CORDOVA AVE. MODEL: UCI274F2L TWO BEARING
LECENTER, MN 56057
507-357-6821 www.cumminsgeneratortechnologies.com
SERVICE DEPT.
507-357-6831

09330-01

3 60700-114



MAIN LINE CIRCUIT BREAKER
ASSEMBLY W145FPTOT-4/B

5 TORQUE LUGS FER SPECS OM BREAKER
(Cam
(G
@ ©
(O - "
e 5 3
@ )
@O
e ———
(T
g | 10Doig—400 2 | COPPER SHIM STOCK {.005)
5 A—23817 000 1 GROMMET
4 [ Aa—30014 9.5FT | LEAD WIRE [3/0 AWG)
3 OB 3-001 & TERMIMNAL LUG
2 A—3250285-—-7 1 B8, 00 AMF, 3 PJLE
1 A—300174 1 FAMEL, MLAE
[ TEM PLRT MO QU AR .| CESCRIPTION
09330-01 4 60700-114



CIRCUIT BREAKER
ASSEMBLY W145FPTOT-4/B

—
Y
(8

.@.b
= Lk

I
nn} :/{ﬁ " /ﬁf

-~ n

Hr

ol

12 AE—X0 i | 5/8 SPOT CIEKARAHER
11 | a—rnd—nn| | oyi—10 ARl
10 | ASiBaE1 | & | 5/918 & 37 % HER HEAD BRLT
[] F 79—} S FUT LIWASNTE
] + 7 09 % 378 HER HEAD BRLT
T | A wTAB0— LA 470 SWLARE FETANER MJT
B | A—oan.o EFNINAL B3 ToF
5 | A_3OrTeE CIRCIIT BREARER: COWER PLATE
4 | B—3eena -1 TERMAHAL BRI BOST I0W
d | F—Jaaia—r | | |[HAH [NE GF=dT BAERAER masti T |
2 | e || FEAR PAMEL ABGEHBLY
1 |E—30O0184a] | | REGEP TAGLE PANEL AHGEWHELY
MEM| PART MO fqLbH.| DESSAP TICH

09330-01 5 60700-114



11 1
DETAIL A
NO SCALE
33 | 42979-010 2 TIE—WRAPS
22 | 439—0gp 1 HHCS '|,.-""1—.E|;:I |
=+ | 478000 i 14-"'-'1- SPLIT LACK WasSHER
20 | 313x0—002 o LUE
19 | 31437—-Da0 1 LUG
18 Te47 -0 1 LUG
17 41 RE—10 o UG
18 | 48802001 s UG
15 | 21890—Da2 2 UG
14 | 917AO0—DA0 B.22FT| LEAD WFE B A BLACK
132 | 81815—040 . 42FT| LEAD WIRFE 14 G4 BLACK
12 | B48J3R-000 3.5 FT| LEAD WIRE 10 GAa GREEN
1 | 218296001 4 # 10 SHEET WETAL SCREW
10 | 638—0Q0 4 HH 1,.-"'4—2'3
g | 4518—007 4 1,.-"'-'1- EXTERNAL TOOTH LOCEK ‘WASHER
B | 483000 2 | HHCS, 1/4—20 « 1,2
T | B—B40d 5005 2 STRIF, MELMTING
a B | A-B370H 1 TERMINAL LG
5 | 57335000 1 RECEPTACLE, RO aAMP, 250 \WOLT
4 | A-SO7AE—T0 1 RECEPTACLE, Z0a, 123 WOLT
3 | A—D1Z2RGE—00N 1 CH. 70 2MP. 1P
7 1 A-57030-000 1 CH, 50 AMP, 2P
1 B—3001849—1 1 EZTEMNSIOM, LEFT TERMINAL B
ITEM| PARET MQ AuUAN .| DESCRIPTICH
&) 0
|
- —~ P N
- bl i I:FLW o
o= oo )]
L_,i_______.'
5 A—91457-002 a TERMIMAL LG
4 A—12624 2.8FT| LEAD WFRE {15 Gf‘-’i.)
3 4158 2 TERMIMAL LUG
2 A—300102 1 FREQUEMCY METER
1 A—300189—-2 1 EXTEMSION, RIGHT TEREMIMAL BOH
ITEM PART MO QUAN.| DESCRIPTICHN

09330-01

60700-114




DECAL INSTALLATION
W145FPTOT-4/B & W145FPTOT-17/B

F1G7e 0] 1| GROUAID CERAL
B R T M
3 |#—iB= qon] 1| CeEel oL LEWEL
F—HTEGB—O01| 1| CEAL_1000 RPN
Z_anii 1| BEFAL AL AL
T BELL—O/IGER P10
4 | I—=xnd DECAL. GPERATIMG IR TRUCTHRS
2 | A—83388— 0] HAMERLATE KIT
B 5 0 DECAL T
[TEN]_FaAT 1O _n__._..F CESCRPTEN

— APPLY EDAL SET THAT IS IWNOLLOED

WMTH GEMERATOR AL HETRLCTED OF

60700-114

09330-01



WIRING DIAGRAM
W145FPTOT-4/B
r o B S ]
| |
T i ,
\Aa 5
| ! |
|| CUSTOMER'S CUSTOMER |
| | GROUND LEAD WIRES |
| TERMINAL ;
L 2N
e i
—
G| | |
B |
; { g N
: I PANEL MOQUMTED :
—,
| CIRCUIT BREAKER | |
| \ i = |
| TI2{WE) — = |
9 TH[VE) ——] = —— (V)15 )
= i
= =
. Ta(ws)}—a | Eé_im o *‘
: . " -
| i Tscusn—%ﬁ_‘;"}“ v |
: i 1
%L —— — ?(LI1}T1 )
GROUND BOLT
L - _ - —_— _— - N
WIRING DIAGRAM (THREE PHASE WYE "12 WIRE"; 120,/208)
09330-01 8 60700-114



a/,L1-101d4SVIM
ATSINISSY JO1VHINTO

09330-01 9 60700-114



GENERATOR ASSEMBLY

W145FPTOT-17/B
23 1744—0C00 4 1/2—13 HEXNUT (SHIPPIMG)
24 21867-000 4 1/2 FLATWASHER (SHIPPING)
23 | A-81603-0053( 4 1/8—13 ¥ 2-1/2 CARRIAGE BOLT (SHIPPIMG)
22 60706—150 1 OPERATOR'S MAMNUAL
21 |B-64834-00Q5] 1 DECAL AND MNAMEPLATE INSTALLATICH
20 | B—52118—-041 1 LEAD WIEE ASSEMBLY
18 | B-200175—3 1 MAIN LINE BREAKER PAMEL INSTALLATION
18 [ A-162458-000] 4 5/16—18 HEX FLAMGEMUT
17 226—000 4 5/16 FLAT WASHER
16 465— 000 4 5618 ¥ 778 HEX HEAD BOLT
15 | 5—7EOE 1 FTO SHAFT GUARD
14 484—-000 4 #10 SPLIT LOCKWASHER
13 4 56— 000 4 #1024 HEx NUT
12 | A—32454—-002 4 #M0—32 ¥ 1-1,/2 ROUND HEAD SCREW
11 | A—300105 i LOWER SHAFT GUARD
10 | A—91BRE-015] 4 3/8—16 X 4 HEX HEAD BOLT
2 | A—B2BIA5-004 B sPACER
& | A—300104 1 PTQ SHAFT GUARD SUFPORT PLATE
7| A—300098 1 SHAFT WASHER '
g | A—3001086—1 1 BELLEWVILLE WASHER, 5/8"
5 | A—3B0096-50 1 M1E—2.00 ¥ BOMM HEX HEAD BOLT
4 | A-S7436-010] 12 | M10 SPLIT LOCKWASHER
S | A—-94282-055 12 | WMID X 1.50 X 35 MW HEX HEAD BOLT
2 | B=30000-2 1 GEARCASE
1 |B=351811-4] 1 GENERATOR

ITEM| FART MNO QUAN.| DESCRIPTION

STAMFORD NEWAGE GENERATOR

”I”Ga I”G INFORMATION:

A Division of DTE Dyna Technology /nc

MODEL: UCI274F2L TWO BEARING
225 S. CORDOVA AVE.

LECENTER, MN 56057 ] .
507-357-6821 www.cumminsgeneratortechnologies.com
SERVICE DEPT.

507-357-6831

09330-01 10 60700-114



MAIN LINE CIRCUIT BREAKER
ASSEMBLY W145FPTOT-17/B

TORQUE LUGS PERE SFECS ON BREEAKER

L -

5)

9 09 o
o
QFF

©)

® @

/]
J ¢

5 [A-23917-000] 1 GROMMET

4 |B-81450—-000|8.8FT| LEAD WIRE (#1 AWG)
2 |A-91321-000| € | TERMIMAL LUG

2 [ A—3RE2B9— 1 CH, 450 AMP, 3 POLE
1 A—30D01T4 1 FAMEL, MLB
ITEM | PART MO QUAN.| DESCEIPTION

09330-01

11

60700-114



CIRCUIT BREAKER
ASSEMBLY W145FPTOT-17/B

-t{/ 12 | ae1-ma 4 | 378 SPUT LOCK RESHER,
11 | A—2081d—-00D| 4 -3'.-'?5—15 HEMNWT
- I:E 10 | A—BNASE—011| & | 38—
] 478010 11 1,4 BPUT LOCHNASAHER
- -] 4TE—0Q0 11 1/4—29 & 58 HEX HERD BT
7| A—-gRAeh—-a| 11 1..-"@—53 SALARE RETAIMER MUT
. ®- ::' 3 | A—300170 1 TERWMINAL BOY TP
S | B—311148 1 CRCUIT FREAKER. COVEE FLATE
4 | B—FHE7-1 1 TERMINAL B, BOTTOH
2] -E]@- 3 | m—aco17a— 1 | M4N UNE SRCUIT BREAKER ASSEMELY
3 | A-30a17 —1 i REAR PANMEL ASEEMAY
1 B—-3]0184 1 RECEFTACLE FARHNEL ASSENBLY
Y ITET| FE@RT N QlAM.| DESCRPTICR
| ﬂ
\l SEE NOTE 3, e
2]

\

I,

s

iy

-

0

"
€

L1

I

|~

f

09330-01

60700-114



L

WIRING DIAGRAM
W145FPTOT-17/B

CUSTOMER'S
GROUMD
TERMIMAL

%
FEEDLIENCH“'

METER {——

VIEWED FREOM
DUIT=IOE

frd

Yo

PANEL MOUNTED
CIRCUIT BREAKER

THUT) ——

TS —

b

e,

0./

(W2ITE——
(WS TH—

iy

GROUND BOLT

e
_
A

fWz2)TE—

I

M

—{WEIT1
(W1IT3

D)

=—T3

— & (IF USED)

(1T

——(U&)T1D

7
—— UM

[WsI T————

—WEIT1?

.

]

WIRING DIAGRAM (THREE PHASE DELTA "2 WIRE®; 120/24GC)
¥ L3 1S THE wWiLD LEG

09330-01

13

60700-114



GENERATOR ASSEMBLY

STAMFORD NEWAGE GENERATOR
INFORMATION:

MODEL: UCI274F1L TWO BEARING

www.cumminsgeneratortechnologies.com

60700-114

14

09330-01



GENERATOR ASSEMBLY
W145FPTOT-18/A

42 [ A=16303—000] 1 DECAL, OIL LEVEL

30 92814—000 | 20 | 3/8—16 HEX NUT

29 | A-9NahE—-00d| 4 HHCS 3/8—16 ¥ 2 3/4
28 | 91369—001 1 SPEED DECAL

27 | 1744-000 4 1/2 —13 HEX NUT

26 | 21867—000 4 | 172 FLAT WASHER

25 | B1803—005 4 [1/2 BOLT

24 BO7OE—16C | 1 OPERATCORS MANUAL
23 | B—152049 1 DECAL, WARNING SET
22 | 7—25B8 2 | DECAL

21 | Z—2553 1 DECAL

A0 | Z—994 1 DECAL, DIL FILL

19 | 33113—-00D 2 | DECAL

18 [ B3GEE—-003 1 NAMEFPLATE

17 | 526 4 FW 516

16 | A—480 4 | SLW 518

15 | 458 4 | HN 5/16—18

14 | 1116 4 | HHCS 5,/16—18 ¥ 1

13 | 484 4 SLW #10

12 [ B372 4 HW #10—32

11 | A— 524642 4 | RHMS #10-32 x 1 1/2
10 | A—9165B-15 4 | HHCS 3/8-16 = 4

g | A—481 20 | B5LW 3/8

B | A—91658-007| 168 | HHCS 3/8-16 » 2 1/2
7o A-U1083-1 1 HHCS &5/8-11 « 1 1/2
B | A—BI2BZ2—4 4] aPACER

5 | A—300106—1 1 BELLEVILLE WASHER, 5/8"
4 | A—350174—-60| 8 | SHCS, M16—2.0 « BOMM
3 1 A-300101-1 1 ASSEMBLY, MLB PAMEL (225 AMP)
2 | B=300107 1 KIT, GEAR CASE

1 [B=320004-710] 1 GENERATCR
ITEM| PART MO QUAMN.| DESCRIPTION

09330-01 15 60700-114



CIRCUIT BREAKER

ASSEMBLY W145FPTOT-18/A

]
g =
—— 3
/ T AT
N | |
@ @/ﬁ? i
é [ ot
10 (U l
12 | A-91457-002 2 TERMINAIL LKA
11 | A1262d 1.7FT | LEAD WIRE {16 GA.)
10 4158 2 TERMINAL LUG
B B-51450 4 4FT | LEAD WIRE {1 AWKS)
B | AB1331 g TERMINAL LLHs
T | oom 4 | PWMQ
& | 48B4 4 SLWHD
b B372 4 HN 10-32
4 | 24884 i RHMS 10-32 x4 12
3 | A=-300102 1 FRECUENCY METER
2 | AB1087-014 1 LB, AMP. 3POLE 480 VOLT
1 | B-380096-3 1 PANEL, M B
I TEM FART MO dUAMN. | DESCRIFTION
09330-01 16 60700-114




WIRING DIAGRAM
W145FPTOT-18/A
§
= &
=
T Ro
PANEL MOUNTED METER = 4
® So
(g9 S 8P
e Z OO
1
——— W5 [sz}
! 9 = A VB(TI1 !
| \dL“—UE(ij |
! = !
| i wzcm%% Gf,—'.‘ﬁ{TS} |
! WS{ T8 F— |
! VR(TS) — = —W1(T2) |
| TU5{TE”I >) = |
1 . ] ::l - 1
, U2(T4) S L1(T1) |
| US(T7)——" |
COMNMECTION DIAGRAM (39 SERIES WYE; 277/480)

09330-01 17 60700-114



